i Ameriquip Backhoe
®

Model 80A

Parts Listing
Ingersoll

HOME

TRACTORS

INDEX

Control Valve SeCtion — LIt CIFCUIL .......oii ittt e e e e e e s e bbb e e e e e e e anbbeeeeeaaeeeaannes 22-23
Control Valve Section — CrOWA CIFCUIL............ueiiiiieii ittt ettt e et e e e e e e e e st abe e e e e e e e e e sbbeeeaaaaeeaaannes 24-25
Control Valve Section — Bucket, SWINg and StabiliZEr ... 26-27
= T T =Y = OSSPSR 28
Valve Assembly, Shroud, Cover Plate and HandIEs ...t 29
Boom, Dipperstick, BUCKEt aNd CYIINAEIS........cciiiiiiiiiieie et e e s s s e e e e e e s e snnnrereeeeeeannnnes 30-31
Swing Cylinders and Frame ASSEMDIY ..........uuiiiiiie e e e e e e e s e e e e s a e e e e 32
Stabilizer, Mainframe and Stabilizer CYINAEIS ..........ccuiiiiiiee e e e s e snreaee s 33
Hoses — Bucket DIpPerstick and BOOM ........coiuiiiiiiiiiie ettt ettt et e e e nbe e e e e nnenes 34
HOSES — StADIlIZEr QNG SWING ....eeii i e e et bt e e et bt e e ebb e e e e e bb e e e e s anbeeeeeannnes 35
CYlNAEr KItS @NA PAITS ...ttt e et e ettt e e e st bt e e e abe e e e abbe e e e e snbee e e e annnes 36-37

casecoltingersoll.com



INDEX

oL Sid

CONTROL VALVE SECTION

TYPICAL SECTION FOR LIFT CIRCUIT

REL;;F CARTRIDGE ONLY:

ANT| CAVITATION CHECK CARTRIDGE ONLY:

21 27
13 21
15 13
14 18
16
B A / / !
3,45 — | = 4
2% 16
25 26
0 17
22
22 o el % o
26
10— Vs 2
82—
9 ; 9
A
n
1 !
14
[
n
35 &
12 29
7
38 33 34 10
k1] 28
39 )
37 3

FLOAT SPOOL POSITIONER KIT ONLY:

casecoltingersoll.com




INDEX Model 80A
Control Valve Section — Lift Circuit

Index Part No. Description Qty. Per Section
1 * /16" BEEeL BaLl .t eeun e e enn e ene e 1
2 132-320 Handle Pin Cotter, 3/32 X 3/4 ... . ittt ennnn, 1

3,4,5 * Shim, (.0Ll0"™, .020", .040" thick).......... e e e e as required
6 * Machine Screw and Lockwasher........ e et e e 2
7 *k ok Bonnet Screw.............. e e E et e e e e 2
8 *oA S oo ¢ T B R - B o 2
9 >k Retaining RiNg. ... vttt e e e 1

10 LA L T 1
11 FAx Detent Ball FollOWer . v u v et anton e arnn e ettt 1
12 *xo Lo R 2 o < o T 1
13 * O-Ring Seal {INner ). ...ttt nn e itnsiitee e 2
14 *x O~Ring Seal {Cuter).......... e 2
15 * Back-Up Washer (Inner)......... L e e e e 4
16 *x Back-Up Washer (Quter).........cc.uove.u.. e e e 2
17 * Anti-Cavitation Check Body. ...t oerrirrnnrerenoneerennnnns 1
18 * Check Ball Retainer ..ot i ot ie ittt e e e e e e e 1
19 C42678 Handle Clevis Pin, 1/4 dila. X 7/8. . nnnn. 1
20 * Spring {2201 = 3000 PSI CTack) e et eut oo, 1
21 * CheCk SPrAnNg. . i et e e e e 2
22 * Relief Cap..vov v, e b 1
23 ** Relief Poppet............. e e b e e 1
24 ** Piston Ring.......... P e e e e e e e 1
25 * Relief Body.ves'vevrnnnnnn s b m e et a it e 1
26 * C-Ring Seal...... et et e e et 3
27 * Steel Check. .ot i s iaar e et s e e 2
28 * BaCKk-UD Wash et . oottt ittt ittt it v ettt et e e 2
29 CAZ655 Seal Plate Retainer......... et e e e e 1
10 42650 Seal Retainer.....vuvieererrnennnanenn, e e e, 2
31 *h (013 61 1= o B o o' o 2 O 1
32 h Spocl O-Ring Seal.....vvviininnnnans N 2
33 * Center Section HOUSINg. v i itin oot ieiiae ittt i erans 1
34 * Four-Way Spool............ L e e e e it e 1
35 * ok Detent Ball...uueiieensonoeiannrinennsennsnenna. e e e 4
36 * ok Float SleeVe. vt io sttt ttctnenantonnansnonas e e 1
37 ol Retaining Sleeve.......... ettt v a e e e e e 1
38 ** U-Cup Seal......... e N 1
39 >k O-Ring Seal.........ivuununn e e e e e e 1

C42670 Control Valve Section - Lift Circuit, comnsisting of above

listed parts. NOTE - one orifice plate C42657 must be

added to "A" port to complete lift section. Also, one

heavy duty seal plate retainer kit 42885 (mot shown)

must be added and bolted over seal plate retainer (29)

to complete 1lift section.....ovvcvvvnvennn. .. Cerereaa s 1
Caz2667 Control Valve Section Seal Kit - Lift Circuit, consisting of:

32 (Qty 1), 13 (oty 2), 14 (Qty 2), 28 (Qty 1), 38 {Qty 1),

39 (Qty 1), 15 (oty 4), 16 {(Qty 2), 26 (Qty 2), pressure

section seal (Qty 2), and exhaust section seal {(Qty 2)....... 1
C42668 Spool Seal Kit; consisting of:

32 {Qty 1), 28 (Qty 1), 38 (Qty 1}, and 39 (Qty 1)...........
C426358 Relief Cartridge (2500 PSI), 85 SHOWN..vererenrerenneennsn.. 1
C42662 Relief Cartridge Seal Kit; consisting of:

13 (Qty 1), 14 (Qey 1), 15 {(Qty 2), 16 (Qty 1), 26 (Qty 2)... 1
C42656 Poppet Seal Kit, consisting of: 23 (Qty 1) and 24 (Qty 1)... 1
C42659 Anti-Cavitation Check Cartridge, as ShoWn......vu'ieierrnasnns 1
C42662 Anti-Cavitation Check Seal Kit, same as Relief Cartridge

Seal Kit listed above ... vt ittt innn i inr e e
C42669 Float S5pool Pesitioner Kit, 25 SHOWN ... in et iin i 1

* Not available as a separate repair part, order complete section or cartridge.
** Not available as a separate repair part, order seal kit.
*** Not available as a separate repair part, order spocl positioner kit.

casecoltingersoll.com



INDEX

CONTROL VALVE SECTION

TYPICAL SECTION FOR CROWD CIRCUIT

L oid

ANTI CAVITATION CHECK CARTRIDGE ONLY:

RELIEF CARTRIDGE ONLY:

27
21

1
14
% B

26
17
o |
10————n
9
11 s
——
31
12
7
33
SPRING CENTERED SPOOL 24

POSITIONER KIT ONLY:

JIE

gl o

s8R

casecoltingersoll.com

3,45
26
25
20
23
22
26

19

29




INDEX Model 80A

Control Valve Section — Crowd Circuit

Index Quantity
No, Part No. Description Per Section
1 * 7/16" Steel Ballu.usivesrrrnernoonsnnnerannoss 1
2 132-320 Handle Pin Cotter, 3/32 X 3/4 . i vnnnronranssneseans 1
3 * Shim, .040" Thick)
4 * Shim, .020" Thick)eeerveonseenonnans e er et a e as required
5 * Shim, .010" Thick)
& * Machine Screw and LockwasheI......ovevuvuua. eaeuns 2
7 *Ax Bonnet Screw........ S rEtra e s s ettt et v 2
g8 * Wk Stop Collar.seseresnnnnenenes Cesenenan . cresen 2
g >k SPOOL COLllaAr.ue et enenrarosrerosrorenssnennnes veean 1
10 * ok Bonnet........ et t e P st a s a e et e 1
11 * ok Spo0l Assembly SCIeW. . vvacrievnsrrrroresasasnsarssen 1
12 *A Spool Assembly Screw LOCKWASHEI, v ivivrervnvnnnness i
13 L O-Ring Seal (INNer).eeassssenssnnsorsoncannnss Seevaen 2
14 *x O-Ring Seal (OUter).iuseesrrrscrstrosonsannnnnss vee 2
15 ** Back-Up Washer (INNer)....cvvesraese traesesreerienn 4
16 kX Back-Up Washer (Quter)...... P ea st et et ens 2
17 * Anti-Cavitation Check BodY..veetetorreanceeannns e 1
18 * Check Ball Retainer....evesinvenscacas Peerr v 1
19 C42678 Handle Clevis Pin, 1/4 Dia X 7/Bc..cvervrrrnnnnnons 1
20 * Spring (2201 - 3000 PST Crack)eesessssssronanonnons 1
21 * Check SPringuiuiisssesossvenrosenaroerinsernrsvansnss 2
22 * Relief Cap.s.vecsnerirrvearsonsssnavessnnnnnas venae 1
23 ol Relief Poppet..vevevernnesnnns eisaresrnreerinaerns 1
24 *k Piston RinNg,..vcosvrnsrasronsnreonsanannnens Shveenn 1
25 * Relief BOAy....ureenvivnscenerersranronrnsasennvsns 1
26 *x O-RinNg Seal.usrnursassintatesnorsnacnonsonnasases 3
27 * Bteel CheCK,uvurorrvrrrsrsanvnncenssanennsns veerunns 2
28 *w Back-Up Washer........... Cera s e et a s 2
29 C42665 Seal Plate Retainer.viissecveencsnenesoannnn cearrea 1
30 CL2666 Seal RetaAlNer . iesesetttatosiorsnenseenas e e 2
31 " Centering Spring...c.vscsavas Seres At st 1
32 * % Spool O-Ring S5€al..cucnsrrsrrarsserntsnanrtacsacnees 2
33 * Center Section HOUSiIiNg.sevsvaasas T s s et ar e 1
34 * Four-Way SpOOl.sssesrsevesvssennnes Ferara s s s 1
42630 Control Valve Section - Crowd Circuit,

consisting of above listed parts. NOIE - one

heavy duty seal plate retainer kit (42885 (not

shown) must be added and bolted over seal plate

retainer (29) to complete crowd section........... 1
C42663 Control Valve Section Seal Kit -~ Crowd Circuit,

consisting of: 32(quan-2), 13 (quan-2), 14 (quan-2),

15 ({gquan-4), 16 (quan-2), 26 {guan-2), pressure section

seal {quan-2), and exhaust section seal{quan-2)....... 1
C42664 Spocl Seal Kit; consisting of:

32(guan-2) and 2B(QUaN=-2)..sseensstsvtovitnnrnaenen 1
C42658 Relief Cartridge (2500 PSI}, as shown......... eens 1
C&2662 Relief Cartridge Seal Kit;

consisting of: 13 (gquan-1), 14 (quan-1), 15(quan-2),

lé(qQuan=1), and 26{QUan-2)eseeeseass S ar et 1
C42656 Poppet Seal Kit, consisting of:

23(quan-1l) and 24(Quan=l).,.cerucecneinvrnrrrrsnonna 1
C42659 Anti-Cavitation Check Cartridge, as shown.......... 1
Ch2662 Anti~Cavitation Check Seal Kit, same as

Relief Cartridge Seal Kit listed above............. 1
C42648 Spring Centered Spool Positioner Kit, as shown..... 1

* Not availakble as a separate repair part, order complete section or cartridge.
** Not available as a separate repair part, order seal kit.
*** Not available as a separate repair part, order spool positioner kit.

casecoltingersoll.com



INDEX
CONTROL VALVE SECTION

TTTTTTT SECTION FOR ACTUATE BUCKET), SWING, AND STABILIZER CIRCUITS
g CHECK CARTRIDGE ONLY:
— 16
N 14
9
iy
10
12 B A
18 ‘_?l‘ ‘
: AR EN
SENRNER
s > h\\\\ ku‘\—k.‘ w

Y W

?//‘k/l ///1-2_ VL NN\ §
777 R\

2 B M
Q.-‘i“r‘“.\.., 'ﬂmlllgi!! LI'. ..
T X AR Ui

3

23 17

SPRING CENTERED SPOOL 24

POSITIONER KIT ONLY:

casecoltingersoll.com




INDEX Model 80A

CONTROL VALVE SECTION - ACTUATE (BUCKET), SWING, AND STABILIZER CIRCUITS

PARTS LIST -~ FIG 12

Index Quantity
No. Part No. Description Per Section
1 132320 Handle Pin Cotter, 3/32 x 3/4.......0uvuu... Cheeaa 1
2 * Machine Screw and Lockwasher............ beesnrrnnes 2
3 * ok BONNEE SCreW...iiisssusoroacstrvncnnnnns et ar e 2
4 * * ok SEOP COllar e rvusssosesoevososaotocnenanenssnssns 2
5 *kh SPOCY COLlar i inuiretrsnnsocsasanonnsonnneens N 1
6 * ok BONNEL s i er st ennssvaruastecnsesssssnonsos bearereraa 1
7 ol Spo0l ASSembly SCLeW. .t et ticrorrrosnnorsnonnsanens 1
8 * ok SpoOl Assembly SCrew LOCKWAShEL .uevrenneserenonns o 1
9 *x Check Plug O-Ring Seal {(INNeE) iiveeieenecasnrnnnnnns 2
1o * Check Plug O-Ring Seal (Outer) eieesevoervessreonssn 2
11 L Back~Up Washer (INNer)..vuieeasonosssavsroseneonrnns 4
12 *x Back-Up Washer (Quter).....vivvieniiincensnnnnas PN 2
12 C42678 Handle Clevis Pin, 1/4 Dia x 7/8.. .. ennnnn . 1
14 * Lift Check SpPring.i.ieesessesevsansarennnnnannsssens 2
15 o Lift Check Plug O-Ring Seal...... eir e ey 2
16 * Lift Check Poppet.......... ser s easean i n e 2
17 ol Back~Up Washer,.,....... S ettt bty 2
18 * Lift CheCK Plug.is.eitssesaissasotnsstonsnntononenanss 2
19 C42665 Seal Plate Retalner...vseesrsnsssnrorssonsronnnenss 1
20 C426566 Seal Retainer.iiiueeeisnertoerioeosannionanns ceeean - 2
21 LA Centering SPrING.sesserisrernssanssrsansanse evaenas 1
22 *w Spool O-Ring Seal...iveirrvenarornsesscssonsnvassnea 2
23 * Center Section HOUSINg...esvwenroeroaioanesornsnnans 1
24 * Four-Way Spo0l...ieinnciacnsrsusnstnranasranearsnnns 1
C42651 Control Valve Section - Actuate (Bucket), Swing,
and Stabilizer Circuits, consisting
of above listed pPartsS...ceeeececenervorncnannss P 1

NOTE - Two Orifice Plates C42657 must be added to

complete Swing Section. Also, one heavy duty

seal plate retainer kit (42885 (pot shown) must

be added and bolted over seal plate retainer (19)

to complete bucket or swing sections (not required
on stabilizer section).

C42663 Control Valve Section 5eal Kit - Actuate {(Bucket),
Swing, and Stabilizer Circuits, consisting of:
22(quan-2), 9(quan=-2), 10 (quan-2), 1l (quan-4),
i2(quan—2),lS(quan—2),pressure section seal

{gquan=-2), and exhaust sectionseal{gquan-2)....c0044+ 1
C42664 Spool Seal Kit; consisting of:

22{quan-2) and 17 {quan-2}.......0s0unn s 1
C42660 Check Cartridge, as ShOWN....eecvtotienaresnnacrsos 2
CL2662 Check Cartridge Seal XKit; consisting of:

9(quan-1), 10 (quan-1), 11{quan=-2), l2{quan-1},

AanNd 15 (QUAaN=2) ciuerusrrsssuransracraonnrsassasessaa 2
C42648 Spring Centered Spool Positioner Kit, as shown..... 1

* Not available as a separate repair part, order complete section or cartridge.
*%* Not available as a separate repair part, crder seal kit,
*** Not available as a separate repair part, order spool positioner kit.

casecoltingersoll.com



INDEX
MAIN SYSTEM RELIEF VALVE (1950 PSI)

LOCATION: LEFT HAND VALVE COVER

6 3 5
1 2 10
12 1

] 7
8 4
FIG 13 MATN SYSTEM RELIEF VALVE
PARTS LIST - FIG 13
Index
No. Part No, Description Regquired
1 * Shim, .040" Thick)
2 * Shim, .020" ThicK).eevreeseeoveaarrracsnnsnnnracass @85 required
3 * Shim, ,010" Thick)
4 * Spring (1751 - 2200 PSI Crack)uussenseccrencnsennsa 1
5 *x O-Ring S@aliucvescansrosrnsnssssassconsssnnmnnnnnn ¥
[ *x O-Ring 82a8l..uunsvsnssssassontsntrnrranseonnacnnon 1
7 * Relief CapP, . vssunvisiornnennsracssanssannonanncnes 1
g *x Relief POPDel . v verrrtstaassstacnrronsronnnranenss 1
g * % Piston Ring...eveivmuencane mrerrerereiir by 1
10 hw O-Ring B al.s.eeussorvsnrtsnisiscaransansrrnsesnnns 1
11 *ox Back-Up Washer.....ooviiiinirirearnsnsnvovensnnnnss 2
12 * BOdY st nereviunmnrrtssatssronnnranansernnannnos 1
C42694 Main System Relief Valve, consisting of
above listed PartB..vevreerorsccassssruncnnanenera 1
C42654 Seal and Service Kit; consisting of:
5({guan-1}), 6 (quan-1}, 6 (quan-1), 9{(quan-1),
lo{guan-1}, and 11{QUan=2) ..t vevnerrveanrocnrannnn 1

* Not available as a separate repair part, oxder complete Main System Relief Valve.

** Not available as a separate repair part, order Seal and Service Kit.

ADDITIONAL REPAIR PARTS (NOT SHOWN)

Part MNo, Description Required
C42695 Left Hand End Cover with Main Relief Valve........ 1
C42652 Tie Rod Kit (Six-Spool) contains three Studs

and three Stud NUES..iseevrectnnrnnessssssmersronae 1
C42655 Valve Seal Kit, containing all O-Rings and

Back-Up Rings for a Six-Spool Valve....verereeresn 1
C42693 Six-Spocl Valve. ..o vecersrnanans Ceeeeraeaaa crraae 1
C42661 Right Hand End COVeL ... rtressernesnorncsoconsrans 1
C42696 Section Seal Kit, contains all o-rings

between SeCLioNS..eeerrvsnrreconennnns

Crereenrn 1

Page 28

casecoltingersoll.com



INDEX

INDEX 138
PARTS LIST - FIG 14

Index Descripticn Part No. Index Description Part No.
101  Bolt, 5/16 NF x 3/4........ 114-102 121  Stabilizer Handle, Complete. C42649
102 Bolt, 5/16 NF x 1"......... 114104 122 Bronze Bushing, 1-1/4 OD
103 Bolt, 5/16 NC x 2-=3/4...... 113-119 x 1" ID x 1" . i C42673
104 Bolt, 3/8 NF x 1-1/4Gr8...114-201 123 (ClevisPin, 1/4Diax7/8 .... C42678
106  Locknut, 5/16 NC........... 131-176 125 Ball Joint, 3/8 NF Female.. C42683
107 Nut, 3/8 NF Gr S5........uu 129-123 126 Handle Grip................ C42684
108 Jam Nut, 1/2 NC............ C4263% 128 Handle LinK...uevvrvvrvrnaanns C42707
108 Lockwasher, 5/16........... 192-20 130 LinKe.veweveveverernroaenes C42722
110 Lockwasher, 3/8............ 192-21 131  Valve Plate withBushings ... C42723
112 Flat Washer, 3/16.......... 195-513 132 Linkage Pivot Weldment..... C42724
113 Machine Bushing, 1-1/2 OD 135 Control Handle............. C42728

x 1" ID x 18 Gavuvuvnnnnnnn C42643 136 Handle LOOD.ceeeivnnannanes C42726
114 Cotter Pin, 3/32 x 3/4..... 132=320 137 Control Shroud...eeivvrnnes 42725
117  Roll Pin, 5/32 x 3/4....... 138-73 138 Valve Shroud.........cvcunn c42727
119  Roll Pin, 3/8 x 1-3/4...... 138-176 139 Carriage Bolt, 3/8NCx 1'...111-371
120 Control Valve, Complete.... €42693 140 Locknut, 3/8.......0000nen. 1311216
Page 29

casecoltingersoll.com



INDEX

Model 80A
BOOM, DIPPERSTICK AND BUCKET

Page 30

casecoltingersoll.com



INDEX

PARTS LIST - FIG 15

Index Description Part No. Index Description Part No.
1 Hydraulic Cylinder-Bucket..C42635 20 Hose Retainer........oovuva. C42710
2 Hydraulic Cylinder- 21 Hose Btrap...siesiiai-in..- C42712

Boom/Dipperstick.....cvuu.. C42636 22  Pin, 1" Dia. x B8-3/16...... C42714
3 Belt, 5/16 NF x 3/4........ 114-102 23 Pin, 1" Dia. x 6-7/8....... C42715
4 Bolt, 5/16 NF x 7/8.......- 114-101 24 Pin, 1" Dia. x S5-5/8....... C42716
5 Bolt, 3/8 NF x 1".....c.uunn 114-200 25 Boom Weldment..........-... C42730
6 Locknut, 5/16 NF....ovuueus 131-1169 26 Dipperstick Weldment....... C42731
7 Locknut, 3/8 NF............131-1133 27 Bucket Complete - 9 inch..C42583
B Flat Washer, 5/16 SAE...... 195-521 27 Bucket Complete - 13 inch..C42584
g Flat Washer, 3/8 SAE....... 195-525 27 Bucket Complete -~ 16 inch..C42585
10 Machine Bushing, 1-1/2 OD 27 Bucket Complete - 19 inch..C42586
X 1" ID X 18 GA .. rnan C42643 27 Bucket Complete - 24 inch..C&2587
11  Retainer, 5/16...... ceee.. . C42720 27  Bucket Complete - 36 inch..C42588
12 Bucket Tooth and Shank..... C42681 28 Carriage Bolt,
13  Bucket Tooth Only.......... C28530 5/16 NC x 3/4. . ciunnn, ... 111-132
14 Grease Fitting............. 219-10 29  HNut, 5/16 NC....vviiiinnn, 129-102
15 Pin Retainer - Small....... C42697 30 Lockwasher, 5/16......000.. 192-20
16 Bucket Link Weldment....... C42699 31 SMV Socket..ovriiiiiininaan c31725
17  Guide Link Weldment........ C42706 32 Hose Clamp.....oecviissnnns 214-260
18 Pin, 1" Dia. x 7-3/8....... C42702 33 SMV Socket Mount......... .. C31526
34 Pin, 1" Dia. x 6" .i.i.vnn. C42733

TORQUE VALUES

Commor bolts and nuts. Tightening Torque + 20%

SIZE GRADE 2 O GRADE 5 @ GRADE 8 @
1/4-20 NC 70 in 1b 11% in lb 165 in 1b
1/4-28 NF 85 in 1b 140 in lb 200 in 1b
S/16-18 NC 150 in 1b 250 in lb 350 in 1b
5/16-24 NF 155 in l1b 270 in lb 3o ft lb
3/8-16 NC 260 in 1lb 35 ft 1b 50 ft lb
3/8-24 NF 300 in 1b 40 ft 1b 60 ft 1b
7/16-14 NC 35 ft 1b 55 ft 1b 850 ft lb
7/16-20 NF 45 ft 1b 75 ft 1b i0s ft 1b
1/2-13 NC 50 ft 1b g0 ft 1lb 115 ft lb
1/2-20 NF 70 ft 1b 105 ft ib 165 Ft 1b
9/16-12 NC 75 ft 1b 125 ft 1ib 175 ft 1b
9/16-18 NF 100 ft 1b 165 ft 1b 230 ft 1b
5/8-11 NC 110 ft 1b 180 fFt 1b 260 Ft 1b
S/8-18 NF lap ft b 230 ft 1lb 330 ft 1b
3/4<10 NC 150 ft lb 245 ft 1b 350 ft 1b
3/4-16 NF 200 fFt 1b 325 ft 1b 470 fr 1b

NOTE - See tractor instruction manual or your tractor dealer for tightening of

metric bolts.

Page 31

casecoltingersoll.com



INDEX

index Description

Model 80A

SWING FRAME AND ATTACHING PARTS

PARTS LIST - FIG 1&

Part No. Index Description

38 Hydraulic Cylinder - Swing.... C42637 48  Quick Release Pin - Long...
39 Bolt, 5716 NF x 1"
&1 Bolo, 5/16 WF ox 1-1/4
41 Bolt, 3/ WF x 1"
4z Locrnub, 5/16 NF

43 Lockwasher,

44 Maghine Bushing,
1" I x 1B GA

33 Cotter Pin,
46 Totter Pin,

47 dronze Bearing,

i" i o= 1t

FIG 16

........... 114104 49  Grease Fitting.....
........ 114-1G0 50 Pin Retainer - Small.
............ 114-200 51 Thrust Washer........covvvas
.......... ».. 131=-1169  s2 5wing Frame Assembly
-------------- 192-21 {includes items 47 & 60)...
1-1/2 0D x 53 Swing Link Weldment
................ C42643 5  Hose Retainer......
1/4 % 1-1/72...... 132-343 56 Hose BracKet....cuoavrerorenn
5/16 x 2-1/2..... C42644 57 HOSE SLLaAP.:vrvenarranrnnns
1-1/4 0D x 58 Pin, 1" Diameter x 5-1/2

----------- . C42673 $9  Pin, 1" Diameter x 4-1/8....

60 Bronze Bushing,

1-3/4 oD x 1-1/2 ID x 1"... C42674

Page 32

casecoltingersoll.com

crereres CA2710



INDEX

Model 80A

MAINFRAME AND ATTACHING PARTS

PARTS LIST - FIG 17

Index Description Part MNo.
77 Hydraulic Cylinder -
Stabilizer........ ves-e... C42834
78 Bolt, 5/16 NF x 1-1/4..... 114-100
79 Bolt, 1/2 NF = L1"......... 114=-409
80 Bolt, 5/8 NC x 1-1/4 Gr $.113-606
Bl NUt, 5/8 NCuvivuruuurnvnn,s 129-107
82 Lockwasher, S/l6.......... 192-20
83 Lockwasher, 1/2 Shakeproof . 192-80Q
B4 Lockwasher, S/8........... 192-25
85 Flat Washer, 5/16..... «...195-521
g6 Flat Washer, 172 SAE...... 195-533
87 Flat Washer, 5/8 SAE......195-541
88 Machine Bushing, 2-1/4 OD x
1-1/2 ID % 16 GA..... ven.. CHZ642
90  Cotter Pin, 3/16 x 1-1/4,.132-312
91 Cotter Pin, 1/4 x 1-1/2...132-349
93 Foot Pad - Large.......... C42675
94 Foot Pad - small.......... C42676
95 Quick Release Pin - Short.. (42679
96  BUMPET .. vcrerneenyaa, vev.. CA2682
97 Grease Fitting............ 219-10
98 Pin Retainer - large...... C42698
99 Stabilizer Pad.....vvveeus C42700
100 Pin, 1" Diameterx 4-1/4... C42701
101  Pin, 5/8 Dia.x4-15/16.... C42704
102 Mainframe Weldment........ C42734
103 Stabilizer Weldment....... C42735
104 Stabilizer Shoe......vvvun C42708
105 Stabilizer Bhield......... C42709
106 Main Pivot Shaft.......... C42713
107 Pin, 5/8 Dia. x 5-5/8..... C42721
108 Pin, 5/8 Ma. x 3-7/8..... C42718
109 Pin, 5/8 Dia. x 5-5/8..... 042732
110  Grease Fitting, 45°....... 219-37
111  Bolt, 5/16 NF x 7/8 G6r.5..114-101
112  Locknut, 5/16 NF.......... 131-1169
113  Pin Retainer - Small....... C42720

Page 33

casecoltingersoll.com



INDEX

Index

Model 80A

HOSES, SECTIONS 2,5 AND 6 HOSES FOR SECTIONS 1,3 AND 4

PARTS LIST - FIG 18

175

176

177

178

183

Hydraulic Hose, 3/8 NPT M

x 3/8 NPT M x 100".......-..
Hydraulic Hose, 31/8 NPT M

x 3/8 NPT M x 118"..........
Hydraulic Hose, 3/8 NPT M

x 3/8 NPT M x 65" .. .........
Hydraulic Hose, 3/8 NPT M

X 3/8 WBT M x 92"...........
Adapter Union, 1/4 NPT M

B B =
Adapter Union, 162 NPT M

Description Part No. Index Description Part No.
184 Check Valve.....cvvue ... C4265
C42690 185 Plastic Tie....... e hemenas C22947
186 Hose Sleeve,
Ca2691 1-9/16 ID x 18"........v.... C42685
C42688
C42689
218-910
X L/2 NPT F % 45 ot innnnnen 218-938
Adapter Union, ?68—14 M
¥ L2 NPT F % 90 ..o vun.. 218-5201
Adapter Union, 364-16 M
X 3/ NPT F x 90 . .oniannnn 218-5387
Bose Clamp.......ouut. PN 214-260
FIG 18

]76—’////

175 178 ) p :

Lvh

Page 34

casecoltingersoll.com



INDEX

HOSES, SECTIONS 1,3 AND 4

Model 80A

PARTS LIST - FIG 19

Index Description Part No, Index Description Part No.
197 Bolt, 5/16 WC x 2-1/2........ 113-111 203 Hydraulic Hose, 3/8 NPT M
198 Nut, 5/16 NCuveiivinernrnnnnn 129-102 x 3/8 NPT M x 45", .......... C42687
199 Hydraulic Street Elbow, 204 Adapter Union, 1/4 NPT M
378 NPT X 90°%. 1euvevnnanrens 217-1016 X 378 NPT Fuvunrnrrenanns ... 218-910
200 Lockwasher, 5/16............ 192-20 205 adapter Union, 164 NET M
201 Cross-Over Relief, X 3/8 NPT F X 90 iiununnins 218-948
1300 psi.cun i it iiiiarananas C42671 206 Adapter Union, 364—16 M
202 Hydraulic Hose, 3/8 NPT M % 3/8 NPT F % 90 ..o e 218-5387
x 3/8 NPT M x 20"........... C42686 207 Hose Clamp......cevernoannns 214-260
o~ -
-~ Bl e
- o T~ ‘--’:lh - {-‘6‘(:_5 -, . ‘:7'-,,_‘
// P mhﬁﬁ/ ~ Lt Al p 3 T T
- ’ e S TR 1) et
- e * H H H
/// i -7 ol 3‘?3:’? R, 'QQ];OU‘.
P .. e
” - - o, %N
4B -~ p P /IA //““~h - “j,/ //4ﬁ¢‘élf
F5 < - - - ”
: o7 4 B .,
f - e
206 B 3AL- P Q ’ ~———
- -
B -
& 206
206 ” 202
[>>—203

Paga 35

casecoltingersoll.com

HOSES FOR SECTIONS 2,5 AND 6



INDEX

Cylinder
Lift and Crowd
Part No. (42636

Cylinder

Bucket
Part No. C42635

Cylinder
Stabilizer
Part No. C42634

Cylinder
Swing
Part No. C42637

7f< F%\ %é } I

Model 80A
CYLINDERS
21
Torque: 200 1b,-ft.
<f:§§é@\ -/ N/ —
N -r + P
> Y

Proper Piston
Assembly

ﬁgZi::it::ig;ZI Torque: 140 Ib-it.
- D

10 @ I - 2 Proper Piston
" i I 6 Assembly
26 j@ Lo 6[

21

N\
A3
Proper Piston

Assembry

Page 36

casecoltingersoll.com



INDEX

HYDRAULIC CYLINDERS - PARTS LISTS

Model 80A

Index | Description C42636 | C42635 | C42634 | C42637
1 Lock Nut, 3/4 NF HYlOC. s eesstovoonnsnnnnnnns . |C42638 C42638
2 Jam Nut, 3/4 NF Nyloc..... et eeetae e C42640
3 Jam Nut, 1" NF NYlOoC..euaeosranna crreteeaernan C42641
4 0il Seal, 1-1/4 OD X 1" ID...u:uncsnnonrrnenns * *
5 0il Seal, 1~5/8 OD X 1-1/8 ID.uuuusesrnnnennenn *
6 O-Ring, 1" OD %X 3/4 IDuivrecrvinennenann Pev * * * *
7 O-Ring, 1-3/8 OD x 1-1/8 ID..seeunnn e *
8 Q-Ring, 2" OD x 1-3/4 ID......unn. Pearsaersens * * *
9 O-Ring, 2" OD 3 1-5/8 IDu.ce.iccennennnan araaen . *
10 Back-Up Ring, 1-3/8 OD x 1-1/8 IDueeesenncnnen *
11 Back-Up Ring, 2" OD % 1=3/4 ID..cuucnrenronnse * s *
12 Back-Up Ring, 2" OD X 1=5/8 IDeueseensnnenenns . *
13 Back-Up Ring, 1" OD x 3/4 ID.......:.......... * * *
14 Packing Assembly, 1-3/8 OD X 1" ID.ueiarens . * *
15 Packing Assembly, 2" OD x 1-1/2 IDisssusivnsnn * * *
le Retaining Ring, Internal..s..esvecnvssarsnnsns * C42677
17 Wear Ring, 2" OD %X 1-3/4 ID X 3/Buvcvssrronves * *
18 Piston Washer.....ceveeiineenrnnnsonsnns weees | CA2748 | C42748 C42736
19 Gland Nut..v.viverrienerecerecnsnacnsas . ... | CA42737 | C42737
20 PlSE 0N st it ttienasrasssnsnnneennsannnnnssens C42747 | C42747 | C4273B | C42754
21 Cylinder Tube Weldment.......oeeeeueerenn reaena C42751 | C42751 | C42741 | C42753
22 Piston Rod Weldment....evvivvvervnvnernnnnneans | C42752 | C42746 | C42742  CL2756
23 Piston Spacer, with O-Ring and Back-Ups,...... | C42743 | C42743
24 Rod Guide Assembly....ivcuseineenarecnnroannness C42744
25 Gland, with O-Ring, Back-Up, and Packing...... C42750 | C42750
26 L £ T C42739
27 Bronze Bushing, 1" ID x 1-1/4 OD x 1-1/2...... C42672
For Complete Cylinder, order.......cevveeeen .. | C42636 |C42635 C42634 )\ C42637
Seal Repair Kit (includes all Packings,
Wear Rings, O-Rings, Back-Up Rings, and
Wipers for one cylinder)....ccvveviininrnnnnns C42749 | C42749 | C42740( C42755

* Not available as a separate repair part - order seal repair kit.

IMPORTANT: Replace Cylinder Nut (I, 2, or 3} any time nut must be
removed, and torgue to value shown on page 36.

Page 37

casecoltingersoll.com




